


POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION
1 2 539101176 REMSKIVE BELT PULLEY

2 2 539101177 NOT 5MM SQ X 30MM SLOT 5MM SQ X 30MM

3 4 539102717 SKRUE 5/16-18 X 5/8 SCREW 5/16-18 X 5/8

4 1 539103256 FJEDER SPRING

5 2 539101331 LASEM@TRIK 01-02-2013 LOCKING NUT 01-02-2013

6 1 539102236 PLADE PLATE

7 1 539103427 B@S BUSHING

8 1 539103433 STALBOLT 1/2-13 X 3 1/4 STEEL BOLT 1/2-13 X 3 1/4
9 1 539104388 STRAMMERULLEARM TENSION ROLL LEVER

10 1 539976688 STRAMMERULLE TENSION ROLL

11 1 539976695 B@S BUSHING

12 1 539976998 SM@RENIPPEL ZERK

13 1 539990517 SKIVE 3/8" WASHER 3/8"

14 5 539990546 LASEM@TRIK 3/8-16 LOCKING NUT 3/8-16

15 1 539990550 SKIVE 9/16 WASHER 9/16

16 1 539990730 STALBOLT 3/8-16 X 1 3/4 STEEL BOLT 3/8-16 X 1 3/4
17 1 421005 REM BELT

18 4 539976979 LASEM@TRIK 3/8-16 LOCKING NUT 3/8-16

19 1 539990588 STALBOLT 3/8-16 X 2 STEEL BOLT 3/8-16 X 2

20 1 539990613 FLANGEM@TRIK LAS 3/8-16 COLLAR NUT 3/8-16

21 4 539101237 FITTING F6400-8-8-0 FITTING F6400-8-8-0

22 2 539976934 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
23 4 539101238 FITTING F6801-6-6-0 FITTING F6801-6-6-0

24 4 539106896 HYDRAULIKR@R HOSE

25 1 539102685 KLEMME CLAMP

26 1 539114861 HYDRAULIKR@R IND HOSE

27 1 539114875 HYDRAULIKR@R RETUR HOSE

28 4 539102396 FITTING FITTING

29 2 539112671 PUMPE 1000W PUMP 1000W

30 1 539101202 LAG LID

31 1 421004 OLIEFILTER OIL FILTER

32 1 539114715 TANK OIL TANK WCAP & FILTER
33 2 539990717 RING RING

34 4 539990582 STALBOLT 3/8-16X 1 STEEL BOLT 3/8-16X 1

35 4 539103115 O-RING 3/4 O-RING 3/4

36 4 539103116 O-RING 1/2 O-RING 1/2

37 5 539103117 O-RING 3/8 O-RING 3/8

38 7 539103118 O-RING 3/8 O-RING 3/8
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
39 8 539103119 O-RING 1/2 O-RING 1/2
1 1 539114606 CHASSIS CHASSIS
2 1 539114317 FODPLADE PLATE
3 1 539114329 PLADE PLATE
4 1 539114607 BUNDPLADE BOTTOM PLATE
5 5 539102587 FIJEDER SPRING
6 8 539990316 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
7 3 539122632 FIJEDER SPRING
8 1 539114076 PLADE PLATE
9 8 539102845 FJEDER SPRING
10 6 539102502 ROR TUBE
11 2 539990517 SKIVE 3/8" WASHER 3/8"
12 1 539114057 BRAENDSTOFTANK FUEL TANK
13 1 539106188 TANKLAG TANK LID
14 1 539114075 RAMME FRAME
15 1 539114232 LYGTE LAMP
16 4 539114341 SKRUE 10-24 X 3/8 SCREW 10-24 X 3/8
17 1 539102679 VENTIL VALVE
18 6 539912222 KLEMME CLAMP
19 1 539105527 BRANDSTOFSLANGE 24" FUEL HOSE 24"
20 1 539105530 BRAENDSTOFSLANGE 34" FUEL HOSE 34"
21 2 539976998 SMZRENIPPEL ZERK
22 2 539102619 STANG ROD
23 1 539104197 AKSEL AXLE
24 1 539114332 PLADE PLATE
25 1 539114806 ARM HZJRE LEVER
1 539114808 ARM VENSTRE LEVER
26 1 539114608 SKZARM MED LABELS GUARD
27 1 539109376 KROG HOOK
28 2 539112899 LASEM@TRIK 5/16-18 LOCKING NUT 5/16-18
29 1 539102436 BATTERI 12V 30AH BATTERY 12V 30AH
30 1 539114664 BESLAG BATTERI BRACKET
31 2 539102519 BJS BUSHING
32 2 539990563 STALM@TRIK 3/8C X 1 STEEL NUT 3/8C X 1
33 27 539990692 SKIVE 5/16 WASHER 5/16
34 4 539990184 MZTRIK NUT
35 2 539990333 LASESKIVE 5/8 LOCKING WASHER 5/8
36 29 539990717 RING RING
37 9 539990209 STALBOLT 5/16-18 X 1 STEEL BOLT 5/16-18 X 1
38 8 539990580 STALBOLT 1/4-20 X 3/4 STEEL BOLT 1/4-20 X 3/4
39 2 539102612 SPLITBOLT 3/8C X 2 3/4 COTTER BOLT 3/8C X 2 3/4
40 2 539105039 PROP PLUG
41 4 539976978 LASEM@TRIK 1/4-20 LOCKING NUT 1/4-20
42 2 539976979 LASEM@TRIK 3/8-16 LOCKING NUT 3/8-16
43 3 539990206 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
44 2 539104199 STALBOLT 5/8C X 2 STEEL BOLT 5/8C X 2
45 1 539114584 PLADE PLATE
46 1 539108465 STALBOLT 5/16-18 X 6 STEEL BOLT 5/16-18 X 6
47 8 539990598 SKIVE 1/4 WASHER 1/4







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 539104525 AKSEL FOR SZADE AXLE
1 1 539101768 KONTAKT SWITCH
2 1 539106188 TANKLAG TANK LID
3 1 539110074 TIMETZALLER HOUR COUNTER
4 1 539114058 BRANDSTOFTANK HZJRE FUEL TANK
5 1 539114066 KONTROLPANEL PANEL
6 1 539114068 LABEL LABEL
7 1 539114075 RAMME FRAME
8 1 539114232 LYGTE LAMP
9 8 539114341 SKRUE 10-24 X 3/8 SCREW 10-24 X 3/8
10 1 539118848 TZANDINGSLAS IGNITION LOCK
11 1 539121866 CHOKERHANDTAG HANDLE
12 1 539118816 GASHANDTAG THROTTLE LEVER
13 4 539976977 LASEM@TRIK 10-24, LOCKING NUT 10-24,
14 4 539990411 STALBOLT 10-24 X 1/2 STEEL BOLT 10-24 X 1/2







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
15 1 539114076 PLADE PLATE
1 1 539114327 PLADE PLATE
2 1 539114330 BESLAG BRACKET
3 1 539110645 FJEDER SPRING
4 1 539110646 AKSEL AXLE
5 2 539990870 HESTESKOSIKRING HORSESHOE FUSE
6 4 539990717 RING RING
7 1 539122379 S/ADE SEAT
8 1 539107523 KONTAKT SWITCH
1 539104392 SELE HARNESS
1 539111026 SELE HARNESS
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 539117704 LABEL KOHLER LABEL KOHLER
1 1 539110093 OLIEAFTAPNING NOZZLE PIPE
2 1 539121866 CHOKERHANDTAG HANDLE
3 1 539104416 LEDNINGSNET POWER NETWORK
4 1 539108212 BRANDSTOFSLANGE 13" FUEL HOSE 13"
5 1 539105406 KOBLING CLUTCH
6 1 539112774 REMSKIVE BELT PULLEY
7 1 539912757 NOT 1/4 SQ X 1 1/4 SLOT 1/4SQ X 11/4
8 1 539990247 SKIVE 7/16 WASHER 7/16
9 1 539991120 STALBOLT 7116-20 X 2 1/2 STEEL BOLT 7116-20 X 2 1/2
10 1 539118684 UDST@DNING EXHAUST
11 1 539114714 ROGVENDER SMOKE INVERTER
12 1 539108051 PLADESKRUE #8 X 1/2 PLATE SCREW #8 X 1/2
13 1 539107476 FLANGEBOLT 3/8-16 COLLAR BOLT 3/8-16
14 1 539109603 LASESKIVE LOCKING WASHER
1 539102757 LEDNING POSITIV CABLE POSITIV







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 539105409 LEDNING NEGATIV CABLE
1 4 539101331 LASEM@TRIK 01-02-2013 LOCKING NUT 01-02-2013
2 4 539103433 STALBOLT 1/2-13 X 3 1/4 STEEL BOLT 1/2-13 X 3 1/4
3 4 539104958 ISOLATOR INSULATOR
4 8 539104959 SKIVE 12 WASHER 12
5 1 539106819 BESLAG BRACKET
6 1 539114306 BESLAG BRACKET
7 1 539114930 BESLAG BRACKET
8 4 539990184 MZTRIK NUT







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 539101080 KONTAKT SWITCH

2 2 539101949 HESTESKOSIKRING 1/2 HORSESHOE FUSE 1/2

3 2 539122635 GREB HANDLE

4 4 539102593 LASESKIVE 3/8" LOCKING WASHER 3/8"

5 2 539102678 BESLAG BRACKET

6 2 539990627 STALBOLT 5/16-18 X 1 1/4 STEEL BOLT 5/16-18 X 1 1/4
7 4 539104763 MJTRIK 5/16-18 NUT 5/16-18

9 1 539108659 AKSEL AXLE

10 2 539110606 DZAEMPER MUFFLER

11 4 539110607 LED JOINT

12 2 539110811 DAMPER ARM LEVER

13 1 539114335 STYREHANDTAG H@JRE HANDLE

14 1 539114336 STYREHANDTAG VENSTRE HANDLE

15 4 404391 LASEM@TRIK 5/16 LOCKING NUT 5/16

17 10 539976934 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
18 4 539976952 STALBOLT #10-24 X 5/8 STEEL BOLT #10-24 X 5/8
19 10 539976979 LASEM@TRIK 3/8-16 LOCKING NUT 3/8-16

20 2 539976998 SMZRENIPPEL ZERK

21 4 539990184 MITRIK NUT

22 3 539990196 MJTRIK 5/16-18 NUT 5/16-18

23 4 539990563 STALM@TRIK 3/8C X 1 STEEL NUT 3/8C X 1

24 4 539990717 RING RING

25 2 539110638 AKSEL AXLE

26 2 539103547 SKIVE WASHER

27 6 539990730 STALBOLT 3/8-16 X 1 3/4 STEEL BOLT 3/8-16 X 1 3/4
28 2 539110603 STYREKUGLE RIGHT GUIDE BALL

29 2 539110604 STYREKUGLE VENSTRE GUIDE BALL

30 2 539103264 FORBINDELSSTANG LINKAGE

31 2 539991073 STALM@TRIK LINKS 5/16-24 STEEL NUT 5/16-24

32 6 539990223 STALM@TRIK 5/16-24 STEEL NUT 5/16-24

33 1 539111030 STYRKONSOL HZJIRE CONSOLE

34 1 539111031 STYRKONSOL VENSTRE CONSOLE

35 2 539122636 PROP 15/16" PLUG 15/16"







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 539102797 B@S BUSHING

2 1 539106969 AKSEL AXLE

3 1 539114208 HANDTAG HANDLE

4 1 539120921 GREB HANDLE

5 1 539108619 B@S BUSHING

6 2 539113944 BREMSEKALIBER CALIBER

7 2 539113945 NAV HUB

8 2 539113948 PLADE PLATE

9 4 539113951 BOLT 3/8-16 X 2 1/2 BOLT 3/8-16 X 2 1/2

10 1 539113954 LED JOINT

11 2 539108732 MJTRIK 3/8-24 NUT 3/8-24

12 1 539113950 BESLAG VENSTRE BRACKET

13 1 539113952 FJEDER SPRING

14 1 539113955 LED BAGBREMSE JOINT

15 1 539990122 SKIVE 3/8 WASHER 3/8

16 1 539990289 MJTRIK 3/8-24 NUT 3/8-24

17 6 539200282 LASEM@TRIK 03-08-2016 LOCKING NUT 03-08-2016
18 4 539990037 HARNALESPLIT 3/32 X 3/4 PIN COTTER, 3/32 X 3/4
19 12 539990122 SKIVE 3/8 WASHER 3/8

20 6 539990563 STALM@TRIK 3/8C X 1 STEEL NUT 3/8C X 1

21 2 539108881 HJUL KOMPLET WHEEL

21 2 539112592 HJUL KOMPLET WHEEL

22 1 539107431 DAEK TYRE

22 1 539112599 DAEK TYRE

23 1 539105487 FELG RIM

23 1 539111149 FAELG RIM

24 1 539912234 VENTIL VALVE

25 1 539101151 RING 7/8 RING 7/8

26 8 539101331 LASEM@TRIK 01-02-2013 LOCKING NUT 01-02-2013
27 1 539105029 BESLAG BRACKET

28 8 539101173 HIJULM@TRIK 1/2-20 NUT 1/2-20

29 8 539101332 STALBOLT 1/2-13 X 2 3/4 STEEL BOLT 1/2-13 X 2 3/4
30 2 539104288 HARNALESPLIT PIN COTTER

31 2 539106989 BESLAG MOTOR BRACKET

32 2 539916561 B@S 1" BUSHING 1"

33 4 539990254 LASESKIVE 1/2 LOCKING WASHER 1/2
34 4 539990258 STALM@TRIK 1/2-13 STEEL NUT 1/2-13

35 2 539101468 KRONEM@TRIK CASTLE NUT

36 1 539923787 BJS BUSHING

37 4 539976978 LASEM@TRIK 1/4-20 LOCKING NUT 1/4-20

38 5 539976979 LASEM@TRIK 3/8-16 LOCKING NUT 3/8-16

39 8 539990580 STALBOLT 1/4-20 X 3/4 STEEL BOLT 1/4-20 X 3/4
40 1 539990613 FLANGEM@TRIK LAS 3/8-16 COLLAR NUT 3/8-16

41 8 539990622 STALBOLT 1/2-13 X 1 1/4 STEEL BOLT 1/2-13 X 1 1/4
42 1 539990637 STALBOLT 3/8-16 X 2 1/2 STEEL BOLT 3/8-16 X 2 1/2
43 2 539114523 MOTOR ENGINE
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 4 539100143 LASEM@TRIK 7116-14 X 1 LOCKING NUT 7116-14 X 1
2 1 539101331 LASEM@TRIK 01-02-2013 LOCKING NUT 01-02-2013
3 1 539101474 SMZRENIPPEL ZERK

4 1 539102535 D/AEKSEL LID

5 2 539102543 LEJE BEARING

6 1 539102851 PAKNING GASKET

7 1 539102852 KRONEM@TRIK 1-14 CASTLE NUT 1-14

8 1 539102855 STALBOLT 1/2-13 X 7 1/2 STEEL BOLT 1/2-13 X 7 1/2
9 1 539102856 B@S BUSHING

10 539102889 SPLIT 1/8 X 2 COTTER 1/8 X 2

11 1 539114312 HJULGAFFEL WHEEL YOKE

12 1 539104572 HJUL KOMPLET WHEEL

13 1 539104573 FAELG RIM

14 1 539102546 DAEK TYRE

15 1 539976997 SM@RENIPPEL ZERK

16 2 539102484 LEJE BEARING

17 1 539912234 VENTIL VALVE

18 1 539114817 ARM LEVER

19 4 539990839 LASEM@TRIK 7/16-14 LOCKING NUT 7/16-14

20 2 539102485 KUGLELEJE "2 1/2™™ BALL BEARING "2 1/2""







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 6 539101331 LASEM@TRIK 01-02-2013 LOCKING NUT 01-02-2013

2 1 539119811 DAEKSEL LID

3 1 539103258 STRAMMERULLE TENSION ROLL

4 1 539105746 LABEL LABEL

5 10 539107271 BRADDEBOLT 5/16-18 X1 CARRIAGE BOLT 5/16-18 X1

6 4 539111785 BRADDEBOLT 3/8-16 X 3/4 CARRIAGE BOLT 3/8-16 X 3/4

7 4 539109246 HARNALESPLIT 1/8X1

8 11 539109554 SKIVE 1/2 WASHER 1/2

9 4 539114405 LED JOINT

10 1 539114423 HANGSEL HINGE

11 2 539101572 STALBOLT STEEL BOLT

12 1 539114554 BESLAG BRACKET

13 4 539104959 SKIVE 12 WASHER 12

14 1 539114580 BESLAG BRACKET

15 2 539114582 B@S BUSHING

16 1 539114648 KLIPPESKJOLD 60" CUTTING GUARD 60"

17 1 539114618 UDKASTERSKARM CHUTE

18 1 539114653 REMSKARM HJJRE BELT GUARD

19 1 539114655 REMSKARM VENSTRE BELT GUARD

20 3 539108450 DAEKSEL LID

21 5 1053072 SPLIT COTTER

22 2 539103257 STRAMMERULLE TENSION ROLL

23 3 539990613 FLANGEM@TRIK LAS 3/8-16 COLLAR NUT 3/8-16

24 1 539990563 STALM@TRIK 3/8C X 1 STEEL NUT 3/8C X 1

25 1 539990637 STALBOLT 3/8-16 X 2 1/2 STEEL BOLT 3/8-16 X 2 1/2

26 1 539112921 STRAMMERULLEARM TENSION ROLL LEVER

27 1 539990118 SKIVE 3/8 WASHER 3/8

28 1 539112920 LEJE BEARING

29 1 539116225 PIND STICK

30 2 539112050 KUGLELEJE BALL BEARING

31 2 539116696 TRAEDEFLADE PLATE

32 1 539118944 SKAERM GUARD

33 1 539990122 SKIVE 3/8 WASHER 3/8

34 3 539119007 KNIVBOLT KNIFE BOLT

35 4 539119227 @IE BOLT BOLT

36 3 539119266 D/AEKSEL LID

37 3 421006 KNIV KNIFE

38 1 539119896 LABEL "60™" LABEL "60"™

39 1 539976941 STALBOLT 318-16 X 1 1/4, STEEL BOLT 318-16 X 1 1/4,
GR5 GR5

40 1 539121432 BESLAG BRACKET

41 1 539121433 ST@TTEHJUL WHEEL

42 1 539121434 BRADDEBOLT CARRIAGE BOLT

43 1 539122119 SKAERM GUARD

44 1 539122120 SKZAERM VENSTRE GUARD

45 1 539122249 LABEL LABEL

46 3 539122550 LEJEHUS BEARING HOUSING

47 2 539122574 B@S BUSHING

48 2 539122625 STALBOLT 3/8-16 X 6 1/2 STEEL BOLT 3/8-16 X 6 1/2

49 2 539122633 STOTTEHJUL WHEEL




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

50 4 539122729 SPLITBOLT 1/2 X 1 3/4 COTTER BOLT 1/2 X 1 3/4
51 2 539913010 LABEL WARNING LABEL WARNING

52 19 539976979 LASEM@TRIK 3/8-16 LOCKING NUT 3/8-16

53 10 539990188 SKIVE 5/16 WASHER 5/16

54 4 539990250 SKIVE 1/2 WASHER 1/2

55 4 539990258 STALM@TRIK 1/2-13 STEEL NUT 1/2-13

56 8 539990316 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
57 2 539990517 SKIVE 3/8" WASHER 3/8"

58 18 539990717 RING RING

59 1 539114823 DAEKSEL LID

60 1 539105192 FIEDER SPRING

61 1 539115387 NOT 1/4 X 88 SLOT 1/4 X 88

62 4 539990655 STALBOLT 3/8-16 X 1 1/2 STEEL BOLT 3/8-16 X 1 1/2
63 1 411356 BOLT 1/2-20UNFX1 1/4HHBLT BOLT 1/2-20UNFX1 1/4HHBLT
64 1 539115636 SKIVE 5/16 WASHER 5/16

65 1 539115638 SMZRENIPPEL 3/16 ZERK 3/16

66 1 539115753 RING 1/4 RING 1/4

67 1 539117926 REMSKIVE BELT PULLEY

68 1 539117970 LEJEHUS BEARING HOUSING

69 1 539117971 AFSTANDSB@S SPACER GLAND

70 2 539119260 KUGLELEJE BALL BEARING

71 1 539119262 AKSEL AXLE

72 3 539111897 SKIVE 3/8 WASHER 3/8

73 1 539114981 REMSTYR BELT GUIDE







POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

74 1 421002 KLIPPEREM V-BELT

1 2 539101232 B@S BUSHING

2 1 539101474 SM@RENIPPEL ZERK

3 8 539101721 STALBOLT 5/16-18 X 2 3/4 STEEL BOLT 5/16-18 X 2 3/4
4 1 539101802 HESTESKOSIKRING 7/8 HORSESHOE FUSE 7/8
5 1 539102526 SPLIT1/2 X 2 COTTER 1/2 X 2

6 2 539102565 LED JOINT

7 2 539110808 FORBINDER CROSS LINK

8 1 539114794 AKSEL AXLE

9 8 539104808 STYREKLODS BLOCK, PILLOW

10 1 539105059 BESLAG BRACKET

11 1 539102642 FJEDER SPRING

12 1 539110803 HULBESLAG BRACKET

13 2 539104530 B@S BUSHING

14 1 539114793 AKSEL AXLE

15 3 539976979 LASEM@TRIK 3/8-16 LOCKING NUT 3/8-16

16 1 539976989 FJEDERSPLIT 1/8X 2 1/2 SPRING COTTER 1/8X 2 1/2
17 2 539990365 SPLIT 1/8 X1 COTTER 1/8 X1

18 2 539990580 STALBOLT 1/4-20 X 3/4 STEEL BOLT 1/4-20 X 3/4
19 2 539990654 SPLIT 5/32 X 1 1/4 COTTER 5/32 X 1 1/4

20 4 539990717 RING RING

21 4 539991043 B@S BUSHING

22 1 539101050 GREB HANDLE

23 1 539101058 FJEDER SPRING

24 1 539102515 GREB HANDLE

25 1 539103533 PIND "1/2 X 669 "'L"™™ STICK "1/2 X 669 "L""
26 1 539103534 BESLAG BRACKET

27 1 539106532 STIFT 3/16 X 1 1/4 PIN 3/16 X 1 1/4

28 2 539990761 M@TRIK 1/4-20 NUT 1/4-20

29 4 539104807 STYREBESLAG REINFORCEMENT BAR
30 2 539990637 STALBOLT 3/8-16 X 2 1/2 STEEL BOLT 3/8-16 X 2 1/2
31 1 539109961 HANDTAG HANDLE

32 2 539977703 BESLAG 3/8 X 1 1/8 BRACKET 3/8 X 1 1/8
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 539102758 LEDNING NEGATIV CABLE NEGATIV
2 2 539102759 ISOLATOR INSULATOR
3 1 539101080 KONTAKT SWITCH
4 1 539102678 BESLAG BRACKET
5 2 539976952 STALBOLT #10-24 X 5/8 STEEL BOLT #10-24 X 5/8
6 1 539118848 TZANDINGSLAS IGNITION LOCK
7 1 539101768 KONTAKT SWITCH
8 1 539110074 TIMETZALLER HOUR COUNTER
9 1 539114492 LEDNINGSNET POWER NETWORK
10 2 539976934 STALBOLT 5/16-18 X 3/4 STEEL BOLT 5/16-18 X 3/4
11 2 539990717 RING RING
12 2 539976977 LASEM@TRIK 10-24, LOCKING NUT 10-24,
13 2 539102617 STALBOLT #10-24 X 7/8 STEEL BOLT #10-24 X 7/8
14 2 539991034 SKRUE 10-24 X 5/8 SCREW 10-24 X 5/8
15 3 539102914 RELA RELAY
16 1 539102436 BATTERI 12V 30AH BATTERY 12V 30AH
17 1 539121618 LEDNING POSITIV CABLE POSITIV
18 1 539107544 NOGLE KEY
19 1 539101771 SIKRING 75 AMP, 32 VOLT FUSE 75 AMP, 32 VOLT
20 1 539102086 SIKRING 20 AMP, 32 VOLT FUSE 20 AMP, 32 VOLT
1 539114077 LEDNING LYGTE CABLE
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 539100128 LABEL EXHAUST LABEL EXHAUST

2 1 539101881 LABEL 65 LABEL 65

3 1 539102670 LABEL FUEL VALVE LABEL FUEL VALVE
4 2 539103333 LABEL KONTROL LABEL

5 1 539105301 LABEL MOBIL LABEL MOBIL

6 1 539105744 LABEL WARNING LABEL

7 1 539105745 LABEL BATTERI LABEL

8 1 539110973 LABEL HEIGHT ADJ LABEL HEIGHT ADJ
9 1 539110974 LABEL HST LABEL HST

10 1 539111575 LABEL WARNING LABEL WARNING
11 1 539111597 LABEL RELAYS LABEL RELAYS

12 1 539114510 LABEL PRO ZTR LABEL PRO ZTR

13 1 539114511 LABEL KODIAK LABEL KODIAK

14 1 539117708 LABEL PARKER LABEL PARKER

15 1 539117709 LABEL FLAG LABEL FLAG

16 1 539117704 LABEL KOHLER LABEL KOHLER
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POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 5 539103433 STALBOLT 1/2-13 X 3 1/4 STEEL BOLT 1/2-13 X 3 1/4
2 2 539104411 FINGERSKRUE FINGER SCREW

3 2 539111036 SPLIT 1/2" COTTER 1/2"

4 1 539111443 B@JLE MED SELE RING

5 6 539200100 LASEM@TRIK 1/2-13 LOCKING NUT 1/2-13

6 1 539111026 SELE HARNESS






